

For users inexperienced with Post Cycle Recovery we give below a few samples.

Light-Moderate Cycle Recovery & under 27 years of age:

Tamoxifen@ 80mg Day 1, 60mg Day 2-5, 40mg Day 6-10, 20mg Day 11-35.

Clomiphene@ 100mg Day 1-10

Moderate-Heavy Cycle Recovery & over 27 years of age:

HCG

2 weeks after last long acting injection, or 2 days after last short acting injection:

HCG 1000IU E4D : Day 1 1000IU HCG, Day 4 1000IU HCG, Day 7 1000IU HCG, Day 11 1000IU HCG, Day 14 1000IU HCG

Tamoxifen@ 80mg Day 1, 60mg Day 2-5, 40mg Day 6-10, 20mg Day 11-35.

Clomiphene@ 100mg Day 1-10

We recommend the use of both ClomiX and TamoX in every PCT. Together they work in synergy to stimulate the normal production of hormones such as testosterone in the body.

HCG

Please note that without the use of HCG, recovery can be harder and take longer but none the less still be fine. Recovery without HCG is not guaranteed. The inclusion of HCG is a fail-safe method of guaranteed recovery of your natural hormone production and libido which is the purpose of a Post Cycle Therapy.

We highly recommend the use HCG in every post cycle therapy if;

- 1) You are over the age of 27
- 2) You have ran a high dosed or long cycle
- 3) You find it hard to recover after an AAS cycle

HCG can also be used on-cycle and reasons for doing so can be as follows;

- 1) Maintenance of testicular size
- 2) Fast, near instant recovery of natural hormone levels and libido post cessation of AAS
- 3) Extra growth on cycle- although debatable.etc etc.

For more information on HCG use and different PCT techniques do not hesitate to contact us.